

## Test Report

No. SH8015797/TX

Date: Feb 28, 2008

Page 1 of 2

BINCO HOUSEWARES INDUSTRY CO., LTD.  
RM 503, TOWER A, MEIXIA BUSINESS BUILDING, NO. 168, LUOYANG ROAD, MINHANG, SHANGHAI

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : One sample of woven BNI- 001 ripstops with coating in white

Style No. : BNI- 001

Country of Destination : U. K.

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : FEB. 20, 2008

Testing Period : FEB. 25, 2008 – FEB. 26, 2008

Test Result(s) : For further details, please refer to the following page(s).

COPY

Signed for and on behalf of  
SGS-CSTC Ltd.



Joyce Li (Account Executive)

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available on request or are accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined herein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days only. This Test Report shall not be reproduced except in full, without written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.



SHTX 1679886

Test ResultFlammability of performance for textiles used in the construction of marquees and similar textile structure (BS 7837:1996; BS 5438:1989; Test Method 2B)

## After soaking

Sample: A	Length wise			Width wise		
	1	2	3	1	2	3
Specimen	1	2	3	1	2	3
After flame (second)	NIL	NIL	NIL	NIL	NIL	NIL
The lowest boundary of any flame reach the upper edge or either vertical edge	N	N	N	N	N	N
Filter paper smoulder or flame	N	N	N	N	N	N

Remarks: Flame application time: 10 seconds  
 Y Yes  
 N No

## Requirement:

- (a) The duration of flaming does not exceed 5s after removal of the igniting flame  
 (b) The lowest boundary of any flame does not reach the upper edge or either vertical edge.  
 (c) The filter paper does not smoulder or flame.

Soaking condition: 30min immerse in water solution including 0.5g/l non-ionic wetting agent, (40±1) degree C, line dry.

Overall comment:

The submitted sample comply with the requirements of BS 7837:1996.

\*\*\*End of Report\*\*\*

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available on request or are accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days only. The Test Report shall not be reproduced except in full, without written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

SHTX 1679887